AWARDS
FOR
BEST PRACTICES

ﬂ_ 1'0%1 PROVETHELWING‘iN\!IRON‘MENﬂ _-Q
T BP RS YL, apet o

PN ‘:ﬁ y -
. - I.;.;--—___"""“ *

LRSSl W

A COMPENDIUM OF
THE AWARD WINNING ENTRIES 201

0= 6000

A HUDCO-HSMI PUBLICATION




EDITORIAL BOARD COMMITTEE FOR SELECTION
OF AWARD WINNING ENTRIES

Chairperson:

Prof. Chetan Vaidya

Former Director, HUDCO and Former Director,

Editor-in-Chief: School of Planning and Architecture, New Delhi

Mr. M. Nagaraj

Director Corporate

Planning, HUDCO Members:
Prof. P.S.N. Rao
Director, School of Planning and Architecture, New Delhi
Mr. O.P. Agarwal

Managing Editor: Head, World Resource Institute, New Delhi

Dr. D. Subrahmanyam

Senior Executive Director Mr. Hitesh Vaidya
[...]
international/national visitors in all the tourism awards,
applied by the AMC. This is encouraging them further to
manage and maintain the Pol as a heritage precinct.

Currently, as the Pols are narrow areas, AMC, has a very
rudimentary set of building bye-laws for the pols.
Experiences from the pilot project will be utilized to
further develop bye-laws for the heritage Pols. The
programme is also expected to influence the policies at the
Smart Cities Mission of the Government of India, for
similar other initiatives, since all heritage conservation by
AMC is carried out under the purview of the Smart Cities
Mission of India.

LESSON LEARNED

 Through this project, MHT has successfully carved a
new path for collaborative and participatory planning
toretain the heritage areas of Ahmedabad city.

« In order to ensure a sustainable model, community
participation becomes an inevitable aspect of the
process. It was only because of their concerns and
remarks such as the need for fire safety and lowering of
the street surface that MHT was able to address and
deliver the project efficiently.

« It was extremely important to pay attention to the
existing needs, since Dhal ni Pol is a living heritage,
before imposing the designer's views on to the
community.

« Multi-stakeholder approach with support from local
agencies and private entities is necessary for execution
of'this type of project.

Before and After of streets in Dhal ni Pol

186}






SANITATION

UTILIZATION OF MANGALURU CITY
SEWAGE WASTEWATER FOR
INDUSTRIAL PURPOSE

- by Mangaluru City Corporation, Karnataka

ngaluru is the second-largest city in Karnataka in terms of economy. Mangaluru's economy is
dominated by the industrial, commercial, agricultural processing and port-related activities. It is one of
the largest SEZs in India. MCC took up the development of wastewater management system (sewerage
system) in Mangaluru city for reduction in the dependency on natural water resources and financial burden on
Mangalore City Corporation (MCC) for operation and maintenance of sewage treatment plant. The project has
helped in avoiding disposal of secondary treated sewage in natural river body thereby minimization of pollution

loads on freshwater sources and improving environmental quality besides generation of employment.

BACKGROUND:

Mangaluru is the chief port city of the Karnataka state
located about 352 kms (220 mi) west of the state capital,
Bengaluru between the Arabian Sea and the Western Ghat
mountain ranges. It is the administrative headquarters of
the Dakshina Kannada district. Its status of being the only
city in the state to be accessible via all forms of transport -
air, road, rail and sea makes it a unique location for
commercial investments and activities. Today, the
Mangaluru region is a nationally known higher education
hub with a flourishing service sector, particularly in
medical services, a small but growing IT regional hub,
and a booming real estate and banking industry.

» Mangaluru City Corporation had a facility of 154 km
stretch old underground drainage network throughout
the city for a collection of sewage wastewater from all
the commercial and residential areas.

* Mangaluru City Corporation had provided with 2
numbers of Sewage Treatment Plant which was
covered only for the main city area and the remaining
area was let out to the drain.

e There was no treatment for the sewage water collected
on the outskirts of Mangaluru City limits.

KEY DATES:

DATES Significance/Achievement

29th January 2007  Mangalore City Corporation passed a
resolution for forming SPV

10th January 2008 ~ Memorandum of Agreement was entered
between Mangalore SEZ Ltd and Man-
galore City Corporation (MCC)

11th March 2008 Received approval from Government of

Karnataka

16th February 2009  Appointed Company Secretary for for-
mation of SPV

24th March 2011 Incorporation of the SPV (Mangalore
STP limited) done by the Company
Secretary

2013 Commissioning of the Tertiary Treatment
Plant

ESTABLISHMENT OF PRIORITIES:

» Reduction in the dependency on natural water
resources

» Reduction of financial burden on Mangalore City
Corporation for O&M of STP

» Avoiding disposal of secondary treated sewage in
natural river body thereby minimization of pollution
loads on freshwater sources & improving
environmental quality

»  Employment generation

188}



MOBILISATION OF RESOURCES:

With the aid of the Asian Development Bank, MCC took
up the development of wastewater management system
(sewerage system) in Mangaluru city.

PROCESS:
Initiatives and Implementation Strategies are as below:

» Mangalore City Corporation passed a resolution for
forming SPV on 29th January 2007

* Memorandum of Agreement entered between
Mangalore SEZ Ltd and Mangalore City Corporation
on 10th January 2008

» Government of Karnataka approval received vide
letter dated 11th March 2008

» Company Secretary appointed for formation of SPV
on 16th February 2009

e Incorporation of the SPV (Mangalore STP limited) by
the company secretary on 24.03.2011

e Operation and Maintenance of three Sewage
Treatment Plants (Kavoor, Surathkal and Bajal) and
connected wet wells/ Pumping stations from Wet
wells to STP) in Mangaluru

* Cost Sharing of O&M by MSEZL and MCC by the
ratio of 70:30

 Shareholding by MSEZL and MCC to be in the ratio of
70:30

» Authorized share Capital shall be Rs. 5 lakhs
+ Total 5 directors for SPV

* Chairman and Managing Director to be from MSEZL
and other two directors each from MSEZL and MCC

* SPV shall be responsible for selecting the O&M
contractor

e O&M Fund to be created. Initial contribution in the
ratio of 70:30

» Subsequent years, the amount on contribution would
be worked out by December Ist of the preceding
financial year and contribution to be made by 1st Week
of April

A

hudco

o The MSTPL to approve manpower, each activity,
budget, and schedule, the appointment of consultants
and experts

* To check the O&M contractor performance and
certification for payment as per TOR between O&M
Contractor and SPV

* Release of Payments to the O&M Contractor &
Employees/agencies after Board Approval

e MCC to provide necessary land free of cost within
STP Premises for setting up infrastructure required for
MSEZL

*  MSEZL to lift the water free of charges.

Various Parameters
Parameter Tolerance STP Inlet STP Outlet
Limit Parameter | Parameter/
Inlet to TTP
pH 7.0t0 7.5 6.0to0 6.8 6.5t0 7.5
BOD at20c  Not more than 150-200 16 to 20
20mg/L
COD Not more than 400-450 75-100
100mg/L
Total Not more than 150-250 30
Suspended 30mg/L
Solids
Total Less than 5 6-7 6-7
Phosphate mg/L
Total Less than 25-30 23-25
Nitrogen 50mg/L

The broad development is as follows:
* Developmentof4 STPs:
- Kavoor (43.5MLD/9.5 MGD)
- Bajal (20 MLD/4.40 MGD)
- Surathkal (16.5 MLD/3.63 MGD)
- Pachanady (8.75 MLD/1.92 MGD)

e 22Nos.of wet wells
363 Km development of trunk mains & UGD

collection network.
The system was designed in such a way that the

treated effluent to be discharged into nallah which
leads toseaat 20 BOD & 30 TSS.

189}



SANITATION

* To meet the water requirements of units coming up
inside Mangalore SEZ, Mangalore SEZ Ltd (MSEZL)
was provided with the wastewater from 3 STPs as one
of the sources. Since the Netravathi river is being
utilized for drinking purposes, drawing of additional
water was not allowed from the river hence the
MSEZL had to settle with the wastewater from 3 STPs
as one of the Sources.

» Several meetings were carried out with MSEZL and
formed SPV-Mangalore STP Limited for reusing the
secondary treated sewage water.

Mangaluru City Corporation has provided the below
mentioned civil & mechanical structures and handed over
to SPV.

1. Inlet Chamber

2. Screen Removal

3. Grit Chamber

4. Parshall Flume

5.UASB

6. Preaeration

7.Aeration

8. Clarifier

9. CCT- Let off natural drains
10. Thickener & Sludge Recirculation
11. Drying Bed

The treatment Process Involves:
Tertiary Treatment Plant

e MSEZL has taken up the construction of 5 MGD
(22.7MLD) Tertiary Treatment Plant (TTP) using

ey -

e g

gy v Doy B
S m
m e g = a

Tamamgs. TP :

™
.ll-ludll-
9 = 0

Pz 1 i'\l-i-'.l. = Tk

ll-.-ll-llhr ELiwm

STP and TTP Flowchart

190}

state-of-the-art GE Membrane Technology (ultra
filtration) for re-use of Secondary Treated Sewage
Water from Kavoor STP during the year of2011.

 State-of-the-art plant with process automation and the
plant is being controlled and monitored through PLC-
based SCADA system.

* Plant is commissioned and MSEZL is supplying
treated water to MRPL/MSEZL from November
2012.

o Tertiary Treatment Plant is mainly designed for
removal of TSS, turbidity and for further reduction of
BOD & COD from secondary treated sewage water.

e The designed parameter of TTP is given in the table
below.

Parameter of TTP

1. - 6.5-7.5 7.0-7.5

2 TSS mg/l 30 <1

3. BOD5at20°C mg/l 20 <2

4 COD mg/l 100 <30

5 Nitrogen mg/l 15 (Total <5

Nitrogen)  (Ammonical
Nitrogen)

Fecal Coliform MPN - <1/100ml
Turbidity NTU - <0.5

Advantage of TTP water reuse

e Reduction in the dependency on natural water
resources.

* Reduction of financial burden on Mangalore City
Corporation for O&M of STP.

e Avoiding disposal of secondary treated sewage in
natural river body thereby minimization of pollution
loads on freshwater sources and improving
Environmental quality.

« Employment generation.
Tertiary Treatment process:

e Biological treatment comprising of Aerobic
Treatment in Moving Bed Bio-Reactor (MBBR)



followed by Flocculation-Clarification in Claritube
Flocculator (CTF).

 Filtration by Membrane-based Ultrafiltration system.
 Disinfection using C102 with onsite C1O2 unit.
* Sludge handling Filter Press Unit.

* The tertiary treated sewage is then stored in a tank,
from where it is pumped to SEZ area.

Stilling Chamber:

The treated sewage outlet from the existing STP is raw
water for Stilling Chamber (SC), where the turbulence is
reduced. The sewage pumped to Stilling Chamber with
1162m3/hr to the downstream units.

Moving Bed Biological Reactor (MBBR):

e The main pollutants in the treated sewage are
represented in the form of Biochemical Oxygen
Demand (BOD) and Chemical Oxygen Demand
(COD).

* The bio-reactions are carried out in the controlled
environment in the Moving Bed Bio-Reactor
(MBBR). The bioreactor comprises of a tank, fitted
with an aeration grid. The bacterial activity needs
dissolved oxygen, to synthesize the organic matter.
This is supplied by passing air in form of small
bubbles.

* The air is passed at the bottom of the tank so that the
complete volume of the tank is utilized. Dissolved
oxygen can be used by the bacteria.

e The bacterial population is present on the media,
which forms an integral part of the reactor system. The
media is made of small plastic elements. Millions of
such pieces are present in the reactor.

» Avery large surface area is available for the bacterial
population to grow. The bacteria grow on the plastic
media by using the organic content in the raw sewage
and the dissolved oxygen available. Due to constant
aeration, the media is set in whirling motion so that
continuous mixing takes place.

e The bacterial layer growth on the media surface
increases to a certain extent and then gets sloughed off
after a specific period.

e Around 60% to 70% of the BOD is further reduced in

A

hudco

the Moving Bed Biological Reactor.
Claritube Flocculator (CTF):

o The Sewage from MBBR flows to the Claritube
Flocculator. At the inlet of CTF alum is dosed in the
flash mixer. The solids separated here are settled and
the sludge formed is withdrawn from the Claritube
Flocculator which is taken to the sludge sump.

» The Claritube Settler comprises of Tube settler formed
by specially designed Tube Modules. In tube settler
the effective surface area required for the separation of
suspended solids is provided in relatively much less
volume compared to conventional clarifiers.

The Tube settler is divided into four zones.

e Distribution zone
e Inletzone

» Settling zone

e Dischargezone
Ultra filtration:

» The clear overflow from CTF gravitates through the
UFC channel to UFMT. ZW-1000 UF Membrane
system is used for treating the clarifier outlet water.
The basic purpose of the UF system is to remove the
fine colloidal impurities and thereby removes BOD.

» The complete UF system is automated and processes
are typically operated in the following modes.
- Permeation
- Backwash
- Maintenance Clean (MC)
- Recovery Clean (RC)
- Stand-by
- Shutdown
Disinfection System:
* The treated filtered sewage is then added with C1O2

for Disinfection. Chlorine Dioxide is generated using
Acid Chlorite technology.

Sludge handling:

* The sludge from the Claritube Flocculator (CTF)
flows to Sludge Sump (SC) and then it is pumped to
Filter Press (PS) for Solid Liquid Separation.

* The dewatered sludge is further used for Green Belt
development.

Final Storage Tank:

{91}



SANITATION

The treated sewage water after disinfection is stored in the
final storage tank and then it will be pumped to MRPL &
MSEZL units (through 13.3KM DI Pipeline).

12

1

il 10114
8

-
B — 05
0 117

=118

il
=11l

ﬂgig‘f SRRTIII

Quantity of treated water pumped to MSEZ since 2013 till August 2019

RESULTSACHIEVED:
Coverage of the targeted population

The project has covered entire Mangaluru City
Corporation area of 132.45 Sq km consisting of 60 wards
and having a population 0f4,99,489 (as per 2011 Census).

Cost-effectiveness of the project

o Thetotal cost of developmentis Rs. 21680 crores. Out
of which Rs.16620 crores is a loan from ADB and Rs.
5060 crores is a grant from Government of Karnataka.

» The entire system was developed by KUDCEM and to
be handed over to Mangalore City Corporation for
Operation & Maintenance.

» Asestimated by KUDCEM in the year 2011, MCC to

Expansion of Tertiary Treatment Plant (5MGD)

spend the following expenditure on O&M for
wastewater management system per annum:

» The same is updated to revised rates which come to Rs

Fasmay v sssbery | ea s Fian

Present and proposed landuse pattern for TTP with existing STP Kavoor

16.00 crores perannum

O&M UGD scheme Rs . 8.37 crores per annum
O&M of STPs Rs4.50 crores per annum
Total Rs. 12.87 crores per annum
TRANSFERABILITY

Initiative taken by MCC for the development of
wastewater management system in Mangaluru city for
reduction in the dependency on natural water resources
and financial burden for operation and maintenance of
sewage treatment plant can be replicated in other parts of
the country. It is expected that the future projects will help
in avoiding disposal of secondary treated sewage and
minimize pollution loads and improve environmental

quality.

{92}



»

=
c
-3
0
-]

WASTE TO ENERGY PLANT

- by Jabalpur Municipal Corporation, Madhya Pradesh

e project incorporates a highly proven concept for generation of electricity from MSW which allows

efficient power generation, efficient waste disposal and low environmental impact. Jabalpur Municipal

Corporation had leased out the land for development of project at nominal lease rent for the period of 20
yvears and PPA agreement between Essel Jabalpur MSW Pvt. Ltd and Madhya Pradesh Power Management
Company Ltd. was executed. Plant has been running successfully since 16th May 2016 and processing

approximately 600 Tons of Municipal Solids old and fresh waste of Jabalpur daily.

BACKGROUND & ESTABLISHMENT OF
PRIORITIES:

Towards efficient waste disposal, a smart waste to energy
with 600 TPD, MSW
disposal incinerator and 11.5 MW turbine Generator

plant was set up in Jabalpur

having a technology that has no requirement of waste
segregation for disposal. The Technology adopted for this
project is Hitachi Zosen INOVA controlled combustion
technology for mixed MSW. Hitachi Zosen grate
combustion system has 80 years excellent environmental
track record. The technology has been adopted is in
compliance with MSW rules and the most modern flue
gas cleaning technologies. The furnace temperature is in